
 

 

START

Allergy to
tetracyclines?3 Yes

Kidney
problems?10

Allergy to
quinolones?7

 Doxycycline 100 mg
PO BID for 10 days with
follow-up appointment6

< 73 lbs11

Ciprofloxacin 500mg PO
BID for 10 days with

follow-up appointment12

 Ciprofloxacin 10-15 mg/kg
PO BID for 10 days with
follow-up appointment18

< 9 yrs
old?1

Ciprofloxacin 500mg PO QD with
follow-up and referral to physician for

dose adjustment and monitoring17

Refer to physician13

Post-Exposure Prophylaxis Pre-Susceptibility Dispensing Algorithm

< 73 lbs16

Taking
probenecid?8

Taking
theophylline?9

No

Pregnant
or breast
feeding?2

No

No

Yes

No

No

Stop
probenecid

temporarily14

Decrease
theophylline
dose 50%15

Yes

Yes

No

Yes

No

No

Yes

No

Yes

Yes

Yes

< 99 lbs?4

No

 Doxycycline 2.2 mg/kg
PO BID for 10 days with
follow-up appointment5

Yes

 

BIRTH CONTROL PILLS: Women should use additional contraceptives while taking antibiotics 
START MEDS IMMEDIATELY: Clients with medical complications should also consult their physician. 

If taking 
antiseizure 
medication, 
refer to 
physician 

Rx Interaction to Doxy: 
- Acitretin (Soriatane) 
- Isotretinoin (Accutane) 
- Methotrexate  
- Probenecid 
- Coumadin 


